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TEST RESULT CERTIFICATION

Applicant’s name............ Elitegroup Computer Systems CO., LTD.
Address .........ccceeeeiinnne. No. 239, Sec. 2 Ti Ding Blvd., Taipei, Taiwan ( R.0.C )

Manufacture's Name...... Shenzhen NST Industry and Trade Co.,Ltd

Address ... 3/F, Bldg 1, Hongbang Technology Park, No.30 Cuibao Road, Baolong

Street, Longgang District, Shenzhen, China
Product description

Product name ................... Tablet PC
Trademark ........cccccooeuenen. N/A
Model and/or type TGO8SRK
reference ........ccocccveeeeee

TGO8RK1, TGO8RK2, TGO8RK3, TGO8RK4, TGO8RK5, TGO8RKS6,
TGO8RK7, TGO8RKS8, TGO8RK9, M806

Standards .......ccccceeeennnns FCC Partl5 15.407
ANSI C63.10-2013

KDB 789033 D02 v02r01

This device described above has been tested by BCTC, and the test results show that the
equipment under test (EUT) is in compliance with the FCC requirements. And it is applicable only
to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of BCTC, this
document may be altered or revised by BCTC, personal only, and shall be noted in the revision of
the document.

Prepared by(Engineer): Willem Wang

Reviewer(Supervisor): Eric Yang

Approved(Manager): Zero Zhou
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part15 (15.407) , Subpart E

Stand_ard Test Item Judgment Remark
Section
15.209(a),
15.407 (b)(2) : . .
15.407 (b)(4) Spurious Radiated Emissions PASS
15.407 (b)(6)
15.207 Conducted Emission PASS
15.407 (a)(b) 0 . .
15.1049 26 dB and 99% Emission Bandwidth PASS
15.407(e) Minimum 6 dB bandwidth PASS
15.407 (a)(1) :
15.407 (a)(3) Maximum Conducted Output Power PASS
2.1051,
15.407(b)(1) Band Edge PASS
15.407(b)(4)
15.407 (a)(1) .
15.407 (a)(3) Power Spectral Density PASS
2.1051, Spurious Emissions at Antenna PASS
15.407(b) Terminals
15.203 Antenna Requirement PASS

NOTE:

(1)” N/A” denotes test is not applicable in this Test Report
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1.1 TEST FACILITY

Shenzhen BCTC Testing Co., Ltd.
Add. : BCTC Building & 1-2F, East of B Building, Pengzhou Industrial, Fuyuan 1st Road, Qiaotou
Community, Fuyong Street, Bao’an District, Shenzhen, China
FCC Test Firm Registration Number: 712850
IC Registered No.: 23583
1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U , where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 , providing a level of confidence of

approximately 95 %,

No. Iltem Uncertainty
3m camber Radiated spurious _

1 emission(30MHz-1GHz) U=4.3dB
3m chamber Radiated spurious _

2 emission(1GHz-18GHz) U=4.5dB
3m chamber Radiated spurious _

3 emission(18GHz-40GHz) U=3.34dB

4 Conducted Adjacent channel U=1.38dB
power
Conducted output power _

5 uncertainty Above 1G U=1576dB
Conducted output power _

6 uncertainty below 1G U=1.28dB

7 humidity uncertainty U=5.3%

8 Temperature uncertainty U=0.59 °C
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

Equipment Tablet PC
Trade Name N/A

TGO8RK
Model Name

TGO8RK1, TGO8RK2, TGO8RKS, TGO8RK4, TGO8RKS,
TGO8RK6, TGO8RK7, TGOBRKS8, TGO8RK9, M806

Model Difference

All the model are the same circuit and RF module, except
model names.

Product Description

IEEE 802.11
WLAN
Mode Supported

X]802.11a/n/ac(20MHz channel bandwidth)
X1802.11n/ac(40MHz channel bandwidth)
[X]802.11ac(80MHz channel bandwidth)

802.11a: 6,9,12,18,24,36,48,54Mbps;
802.11n(HT20/HT40):MCS0-MCS15;
802.11ac(VHT20): NSS1, MCS0-MCS8
802.11ac(VHT40/VHT80):NSS1, MCS0-MCSS

Data Rate

OFDM with
BPSK/QPSK/16QAM/64QAM/256QAM
for 802.11a/n/ac;

Modulation

X]5180-5240MHz for 802.11a/n(HT20)/ac20;
5190-5230MHz for 802.11n(HT40)/ac40;
5210MHz for 802.11 ac80;

X]5745-5825 MHz for 802.11a/n(HT20)/ac20;
5755-5795 MHz for 802.11a/n(HT40)/ac40;
5775MHz for 802.11 ac80;

Operating
Frequency
Range

X4 channels for 802.11a/n20/ac20 in the
5180-5240MHz band ;

2 channels for 802.11 n40/ac40 in the
5190-5230MHz band ;
1 channels for 802.11 ac80 in the 5210MHz
band ;
XI5 channels for 802.11a/n20/ac20 in the
5745-5825MHz band ;

2 channels for 802.11 n40/ac40 in the
5755-5795MHz band ;
1 channels for 802.11 ac80 in the 5775MHz
band ;

Number of
Channels

Antenna Type FPCB Antenna

Antenna Gain 1dBi

Based on the application, features, or specification exhibited in
User's Manual, the EUT is considered as an ITE/Computing
Device. More details of EUT technical specification, please
refer to the User's Manual.

Channel List

Please refer to the Note 2.

Type of device

client devices

DC5V from adapter

Ratings

DC 3.8V from Battery
hardware version H1.0
Software version S1.0
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Connecting 1/O Port(s)

Please refer to the User's Manual

Note:

the User's Manual.
2. Frequency and Channel list for 802.11a/n/ac(20MHz) band | (5180-5240MHz):

1. For a more detailed features description, please refer to the manufacturer’s specifications or

802.11a/n/ac( 20MHz) Carrier Frequency Channel

Frequen Frequen Frequen Frequen
Channel cy Channel cy Channel cy Channel cy
(MHz) (MHz) (MHz) (MHz)
36 5180 44 5220 - - - -
40 5200 48 5240 - - - -
802.11n /ac(40MHz) Carrier Frequency Channel
Frequen Frequen Frequen Frequen
Channel cy Channel cy Channel cy Channel cy
(MH2) (MH2) (MH2) (MH2)
38 5190 - - - - - -
46 5230 - - - - - -

802.11ac (80MHz) Carrier Frequency Channel

Channel

Frequency (MHz)

42

5210

Frequency and Channel list for 802.11a/n/ac(20 MHz) band IV (5745-5825MHz):

802.11a/n/ac( 20 MHz) Carrier Frequency Channel

Frequen Frequen Frequen Frequen
Channel cy Channel cy Channel cy Channel cy
(MH2) (MH2) (MH2) (MH2)
149 5745 153 5765 157 5785 161 5805
165 5825 - - - - - -
802.11n/ac 40MHz Carrier Frequency Channel
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)
151 5755 159 5795 - -

802.11ac 80MHz Carrier Frequency Channel

Frequency
Channel (MH2)
155 5775

The EUT has two types of antenna. The wireless module is 1x1 Wi-Fi support 802.11a/n/ ac;

Tx Antenna

Antenna

Antenna Type

Antenna Gain(dBi)

A(main)

FPCB antenna

1
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2.2 DESCRIPTION OF TEST MODES

Pretest Mode Description

802.11a/ n/ ac 20 CH36/ CH40/ CH 48
802.11a /n/ ac 20 CH149/ CH157/ CH 165
802.11n/ ac40 CH38/ CH 46
802.11n/ ac40 CH 151 / CH 159

Mode 3 802.11 ac80 CH 42/CH 155

802.11a/ n/ ac 20 CH36/ CH40/ CH 48

Mode 1

Mode 2

Mode 4 802.11a /n/ ac 20 CH149/ CH157/ CH 165
Mode 5 Link Mode
Conducted Emission
Final Test Mode Description
Mode 5 Link Mode
For Radiated Emission
Final Test Mode Description
Mode 1 802.11a/ n/ ac 20 CH36/ CH40/ CH 48
802.11a /n/ ac 20 CH149/ CH157/ CH 165
802.11n/ ac40 CH38/ CH 46
Mode 2

802.11n/ ac40 CH 151 / CH 159
Mode 3 802.11 ac80 CH 42/CH 155

802.11a/ n/ ac 20 CH36/ CH40/ CH 48
802.11a /n/ ac 20 CH149/ CH157/ CH 165

Mode 4

Note:
(1) The measurements are performed at all Bit Rate of Transmitter, the worst data was reported.
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Conducted Emission Test

c-1

Radiated Spurious Emission

EUT

E-2
Adapter

2.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

No. Device Type Brand Series No. Data Cable
E-1 Tablet PC N/A TG80RK N/A EUT
E-2 Adapter N/A BCTCO005 N/A Auxiliary
ltem |[Shielded Type| Ferrite Core Length Note
C-1 NO NO 0.8M DC cable unshielded
Note:
(1) The support equipment was authorized by Declaration of Confirmation.
2)

For detachable type 1/0O cable should be specified the length in cm in TLengtha column
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment

Item Equipment Manufacturer | Type No. Serial No. _Last_ Calibrated until
calibration
Spectrum
1 Analyzer Agilent E4407B MY45109572 |Jun. 13, 2019 | Jun. 12, 2020
(9kHz-26.5GHz)
Test Receiver
2 (9kHZ-7GHz) R&S ESR7 101154 Jun. 13, 2019 Jun. 12, 2020
Bilog Antenna | SCHWARZBE VULB9163-94
3 (30MHz-3GHz) CK VULB9163 > Jun. 22, 2019 Jun. 21, 2020
Horn Antenna | SCHWARZBE
4 (1GHz-18GHz) CK BBHA9120D 1541 Jun. 22, 2019 Jun. 21, 2020
Horn Antenna | SCHWARZBE
5 (18GHz-40GH?z) CK BBHA9170 822 Jun. 22,2019 Jun. 21, 2020
Amplifier SCHWARZBE
6 (9KHZ-6GH?z) CK BBV9744 9744-0037 |Jun. 25, 2019 | Jun. 24, 2020
Amplifier SCHWARZBE
7 (0.5GHz-18GH?z) CK BBV9718 9718-309  (Jun. 25, 2019 Jun. 24, 2020
Amplifier TTA1840-35-
8 (18GHz-40GH?z) MITEQ HG 2034381  [Jun. 17, 2019| Jun. 16, 2020
Loop Antenna | SCHWARZBE
9 (9KHZ-30MH2) CK FMZB1519B 014 Jul. 02, 2019 | Jul. 01, 2020
RF cablesl1 B1702988-000
10 (9kHz-30MHz) Huber+Suhnar | 9kHz-30MHz 8 Jun. 25, 2019 Jun. 24, 2020
RF cables2
11 (30MHz-1GHz) Huber+Suhnar |30MHz-1GHz 1486150  (Jun. 25, 2019 Jun. 24, 2020
RF cables3
12 (1GHz-40GH?z) Huber+Suhnar |1GHz-40GHz 1607106  (Jun. 25, 2019 Jun. 24, 2020
13 Power Metter Keysight E4419B \ Jun. 17, 2019( Jun. 16, 2020
14 PO""e(rA\S/;ensor Keysight E9 300A \ Jun. 17, 2019 | Jun. 16, 2020
Signal Analyzer
15 50kHz-26.5GHz KEYSIGHT N9020A MY49100060 |Jun. 13,2019 Jun. 12, 2020
Test Receiver :
16 9KHz-40GHz Aglient FSP40 100363 Jun. 13, 2019 Jun. 12, 2020
D.C. Power .
17 Supply LongWei TPR-6405D \ \ \
18 Software Frad EZ-EMC FA-03A2 RE \ \
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Conduction Test equipment

Iltem| Equipment | Manufacturer Type No. Serial No. | Last calibration Callijtr)]rt?:ted
1 | Test Receiver R&S ESR3 102075 | Jun. 13,2019 |Jun. 12, 2020
2 s |SCHWARZBEC! nsikg127 | 8127739 | Jun. 13,2019 |Jun. 12, 2020
3 LISN R&S ENV216 101375 | Jun. 13,2019 |Jun. 12, 2020
4 | RFcables |Huber+Suhnar | 9kHz-30MHz | 51702985001 qun 25, 2019 |Jun. 24, 2020
5 | Software Frad EZ-EMC =MESON \ \
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION Limits

(Frequency Range 150KHz-30MHz)

Class B (dBuV)
FREQUENCY (MHz) : Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * CISPR
0.50 -5.0 56.00 46.00 CISPR
5.0-30.0 60.00 50.00 CISPR
FCC/
- _ * _ *
0.15-0.5 66 - 56 56 - 46 RSS.247
FCC/
0.50-5.0 56.00 46.00 RSS.-247
FCC/
5.0-30.0 60.00 50.00 RSS.247

Note:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases

logarithm of the frequency in the range.

The following table is the setting of the receiver

linearly with the

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
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3.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

3.1.3 DEVIATION FROM TEST STANDARD
No deviation

3.1.4 TEST SETUP

Vertical Reference
/ Ground Plane / Test Receiver

—— L 1
EUT Med S o o o
|

40cm

80cm
|LISNh
[ [ |

N T
\ Horizontal Reference
Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

3.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

We pretest AC 120V and AC 240V, the worst voltage was AC 120V and the data recording in
the report.
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Temperature : 26 C Relative Humidity : |54%
Pressure : 101kPa Phase : L
Test Voltage : AC120V 60Hz Test Mode : Mode 5
S0.0 dBuV
80
70
FCC/IC QP
[51]
|
50 7 -
40 ’\hr q
| 12
30 4 R, 5 N\peak
\ Ma‘“*uf'-w"k [ [N ll.-v,, e ,n\.-,v'v»wrﬁw NMM“”‘“"" g
20 | I '\‘“J'-J h].ljlr"u)‘ 1'"_.' W ™ “AVG
10
0
—1I.'I.q
0.5 [MHz] 5 30.000
Remark:
1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dBuV dBuvV dB Detector Comment
1 0.2020 34.76 9.46 44,22 63.53 -19.31 QP
2 0.2020 26.03 9.46 35.49 5353 -18.04 AVG
3 0.3899 28.38 9.51 37.89 58.07 -20.18 QP
4 0.3899 1212 9.51 21.83 48.07 -26.44 AVG
5 0.5899 33.66 9.96 43.62 56.00 -12.38 QP
6 0.5899 22.66 9.96 32.62 46.00 -13.38 AVG
77 1.0780 36.06 9.57 45.63 56.00 -10.37 QP
8 1.0780 20.14 9.57 29.71 46.00 -16.29 AVG
9 3.3820 27.11 9.69 36.80 56.00 -19.20 QP
10 3.3820 15.92 9.69 25.61 46.00 -20.39 AVG
11 9.4660 32.99 9.70 42.69 60.00 -17.31 QP
12 9.4660 21.52 9.70 31.22 50.00 -18.78 AVG
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Temperature : 26 C Relative Humidity : |54%
Pressure : 101kPa Phase : N
Test Voltage AC120V 60Hz Test Mode : Mode 5
0.0 dBuVY
80
70
FCCYIC QP
[H1]
|
50
40 ?C
11
Wﬁ*“«lv«f‘”‘N
30 10
>'
rN 8 L MMW “\.\‘_«‘_“\ 1:'2 peak
20 ' '\Pl"jr“'{.ﬁ"‘lhﬂ'ﬁlnlm‘r""\“lr""“jﬂ--aN.ﬁ'J.“"rﬁ“ ot \J—r\\\.; J\-H‘\“"‘"\-.r\..hv
AVG
10
0
-10.0
05 [MHz] 5 30.000
Remark:
1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dBuv dBuVv dB Detector Comment
1 0.2020 34.17 9.46 43.63 63.53 -19.90 QP
2 0.2020 20.21 946 29.67 5353 -2386 AVG
3 0.38399 24.69 9.51 34.20 58.07 -23.87 QP
4 0.3899 5.11 9.51 14.62 48.07 -3345 AVG
5 * 1.1580 36.48 9.57 46.05 56.00 -9.95 QP
6 1.1580 15.93 9.57 25.50 46.00 -2050 AVG
7 3.7380 25.23 9.71 34.94 56.00 -21.06 QP
8 3.7380 10.86 9.71 20.57 46.00 -2543 AVG
9 7.7900 30.07 9.71 39.78 60.00 -20.22 QP
10 7.7900 15.73 9.71 25.44 50.00 -2456 AVG
11 154740 24.88 9.71 34.59 60.00 -25.41 QP
12 1564740 11.46 9.71 21.17 50.00 -28.83 AVG
Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 17 of 112
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3.2 RADIATED EMISSION MEASUREMENT
3.2.1 APPLICABLE STANDARD

According to FCC Part 15.407(d) and 15.209
3.2.2 CONFORMANCE LIMIT

According to FCC Part 15.407(b)(7): radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).
According to FCC Part15.205, Restricted bands

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4,5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46
2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4,125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within the
restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to be followed.

Restricted . . .
Erequency(MHz) Field Strength (uVv/m) Field Strength (dBuv/m) | Measurement Distance
0.009~0.490 2400/F(KHz) 20 log (uVv/m) 300
0.490~1.705 24000/F(KHz) 20 log (uvim) 30
1.705~30.0 30 29.5 30
30-88 100 40 3
88-216 150 43.5 3
216-960 200 46 3
Above 960 500 54 3
Limits of Radiated Emission Measurement(Above 1000MHz)
Class B (dBuV/m) (at 3M)
Frequency(MHz)
PEAK AVERAGE
Above 1000 74 54

Remark :1. Emission level in dBuV/m=20 log (uv/m)
2. Measurement was performed at an antenna to the closed point of EUT distance of meters.

3. Distance extrapolation factor =40log(Specific distance/ test distance)( dB);
Limit line=Specific limits(dBuV) + distance extrapolation factor.

3.2.3 MEASURING INSTRUMENTS

The Measuring equipment is listed in the section 6.3 of this test report.
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3.2.4 TEST CONFIGURATION

(a) For radiated emissions below 30MHz

Turntable —  3m _,
EUT
0.8m 1.0m Test
Receiver
Ground Plai )
Coaxial Cable
(b) For radiated emissions from 30MHz to 1000MHz
|
! rl_ | -5
 3m _,]
Turntable
\ EUT 1mto 4m
Test 1
. 0.8m
Receiver ) | ,
| 7
Ground Plane > Coaxial Cable
(c) For radiated emissions above 1000MHz
; Si [
3m
Turntabl \Dﬂ 4am
o |
\ EUT i — 1
) 1.5
1.5
A
A A |
Amplifie Test Receiver

Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 19 of 112
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3.2.5 TEST PROCEDURE

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the
standards: ANSI C63.10-2013. The test distance is 3m.The setup is according to the requirements in Section
13.1.4.1 of ANSI C63.10-2013 and CAN/CSA-CEI/IEC CISPR 22.
This test is required for any spurious emission that falls in a Restricted Band, as defined in Section 15.205.
It must be performed with the highest gain of each type of antenna proposed for use with the EUT.
Use the following spectrum analyzer settings:
Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RB / VB (emission in restricted band) 1 MHz / 1 MHz for Peak, 1 MHz / 10Hz for Average

Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz. For
frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 m for below 1GHz and 1.5m for above 1GHz the
ground at a 3 meter. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m for below 1GHz and 1.5m for
above 1GHz; the height of the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then Quasi
Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the EUT
shall be deemed to meet QP Limits and then no additional QP Mode measurement performed.

f.  For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 QP 120 kHz 300 kHz
Peak 1 MHz 1 MHz
Above 1000
Average 1 MHz 10 Hz

Note: for the frequency ranges below 30 MHz, a narrower RBW is used for these ranges but the measured
value should add a RBW correction factor (RBWCF) where RBWCF [dB] =10*Ig(100 [kHz]/narrower RBW
[kHZz]). , the narrower RBW is 1 kHz and RBWCF is 20 dB for the frequency 9 kHz to 150 kHz, and the
narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150 kHz to 30 MHz.

Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 20 of 112
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3.2.6 TEST RESULTS (9KHZ — 30 MHZ)

Temperature: 26°C Relative Humidtity: 54%
Pressure: 101kPa Test Voltage : DC3.8V
Test Mode : Mode 5 Polarization : -
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
- - -- - N/A
-- -- -- - N/A
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.
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3.2.7 TEST RESULTS (30MHZ — 1GHZ)

=

Temperature : 26C Relative Humidity : {54%
Pressure : 101 kPa Polarization : Horizontal
Test Voltage : |DC 3.8V
Test Mode : Mode 5

800 dBuV/m

FCC/IC QP
I
40 :\:
2 3

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

0.0
30.000 40 50 b0 70 80 [MHz] 300 400 500 600 700 1000.000
Remark:

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit  Qver
MHz dBuv dB dBuV/m dB/m dB Detector
1 113.3161 39.78 -17.14 22.64 4350 -20.86 QP
2 230.9068 4575  -15.59 30.16 46.00 -15.84 QP
3 287.9904 4473  -13.97 30.76 46.00 -15.24 QP
4 * 432.5457 4945 -10.36 39.09 46.00 -6.91 QP
5 576.6443 34.33 -7.06 27.27 46.00 -18.73 QP
6 790.6186 33.97 -3.77 30.20 46.00 -15.80 QP
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Temperature : 26C Relative Humidity : |54%
Pressure : 101kPa Polarization : Vertical
Test Voltage : [DC 3.8V
Test Mode : Mode 5
80.0 dBuV/m
FCC/IC QP
I
40 I
4
1 | )5 f
3 3 4
0.0
30.000 40 50 60 70 80 [MHz] 300 400 500 600 70O 1000.000
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuVv dB dBuV/m dB/m dB Detector
1 46.9947 4144  -15.02 2642 40.00 -13.58 QP
2 143.8291 41.51 -19.10 22.41 4350 -21.09 QP
3 203.5226 4037 -16.22 2415 4350 -1935 QP
4 * 4325457 4395 -10.36 3359 46.00 -1241 QP
5
6

574.6258 34.78 -7.11 27.67 46.00 -1833 QP
833.3170 30.36 -2.89 2747 46.00 -1853 QP
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3.2.8 TEST RESULTS (1GHz-40GHz)

Test Mode : TX(5.2G) - 802.11a
Meter Antenna | Pream Emission . . Detector
Polar Frequency Reading Cable loss Factor Factorp Level Limits Margin Type
(H/V) (MH2z) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (5180 MHz)-Above 1G
Vertical 4434.157 62.28 5.94 35.40 44.00 59.62 68.20 -8.58 Pk
Vertical 4434.157 46.57 5.94 35.40 44.00 43.91 54.00 -10.09 AV
Vertical | 10360.362 60.47 8.46 39.75 44.50 64.18 68.20 -4.02 Pk
Vertical | 10360.362 42.95 8.46 39.75 44.50 46.66 54.00 -7.34 AV
Vertical | 15540.196 61.44 10.12 38.80 44.10 66.26 74.00 -7.74 Pk
Vertical | 15540.196 37.53 10.12 38.80 42.70 43.75 54.00 -10.25 AV
Horizontal| 4434.521 66.52 5.94 35.18 44.00 63.64 68.20 -4.56 Pk
Horizontal| 4434.521 44.11 5.94 35.18 44.00 41.23 54.00 -12.77 AV
Horizontal| 10360.623 58.92 8.46 38.71 44.50 61.59 68.20 -6.61 Pk
Horizontal| 10360.623 41.04 8.46 38.71 44.50 43.71 54.00 -10.29 AV
Horizontal| 15540.865 56.92 10.12 38.38 44.10 61.32 74.00 -12.68 Pk
Horizontal| 15540.865 38.84 10.12 38.38 44.10 43.24 54.00 -10.76 AV
middle Channel (5200 MHz)-Above 1G
Vertical 4592.093 60.22 6.48 36.35 44.05 59 74.00 -15 Pk
Vertical 4592.093 41.93 6.48 36.35 44.05 40.71 54.00 -13.29 AV
Vertical | 10400.424 59.64 8.47 37.88 44.51 61.48 68.20 -6.72 Pk
Vertical | 10400.424 42.75 8.47 37.88 44,51 44.59 54.00 -9.41 AV
Vertical | 15600.218 56.54 10.12 38.8 44.10 61.36 74.00 -12.64 Pk
Vertical | 15600.218 36.66 10.12 38.8 42.70 42.88 54.00 -11.12 AV
Horizontal| 4592.691 59.86 6.48 36.37 44.05 58.66 74.00 -15.34 Pk
Horizontal| 4592.691 43.14 6.48 36.37 44.05 41.94 54.00 -12.06 AV
Horizontal| 10400.114 58.85 8.47 38.64 44.50 61.46 68.20 -6.74 Pk
Horizontal| 10400.114 42.24 8.47 38.64 44.50 44.85 54.00 -9.15 AV
Horizontal| 15600.187 59.86 10.12 38.38 44.10 64.26 74.00 -9.74 Pk
Horizontal| 15600.187 38.73 10.12 38.38 44.10 43.13 54.00 -10.87 AV
High Channel (5240 MHz)-Above 1G
Vertical 4739.246 61.27 7.10 37.24 43.50 62.11 74.00 -11.89 Pk
Vertical 4739.246 44.46 7.10 37.24 43.50 45.3 54.00 -8.7 AV
Vertical | 10480.371 60.55 8.46 37.68 44.50 62.19 68.20 -6.01 Pk
Vertical | 10480.371 40.34 8.46 37.68 44.50 41.98 54.00 -12.02 AV
Vertical | 15720.359 61.73 10.12 38.8 44.10 66.55 74.00 -7.45 Pk
Vertical | 15720.359 39.65 10.12 38.8 42.70 45.87 54.00 -8.13 AV
Horizontal| 4739.352 62.26 7.10 37.24 43.50 63.1 74.00 -10.9 Pk
Horizontal| 4739.352 43.24 7.10 37.24 43.50 44.08 54.00 -9.92 AV
Horizontal| 10480.111 62.53 8.46 38.57 44.50 65.06 68.20 -3.14 Pk
Horizontal| 10480.111 43.35 8.46 38.57 44.50 45.88 54.00 -8.12 AV
Horizontal| 15720.357 60.73 10.12 38.38 44.10 65.13 74.00 -8.87 Pk
Horizontal| 15720.357 42.24 10.12 38.38 44.10 46.64 54.00 -7.36 AV

Note:"The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Test Mode TX(5.2G) - 802.11 n20
Meter Antenna | Pream Emission . . Detector
Polar Frequency Reading Cable loss Factor Factorp Level Limits Margin Type
(H/V) (MHZz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (5180 MHz)-Above 1G

Vertical 4434.157 62.27 5.94 35.40 44.00 59.61 68.20 -8.59 Pk

Vertical 4434.157 46.55 5.94 35.40 44.00 43.89 54.00 -10.11 AV

Vertical 10360.362 60.44 8.46 39.75 44.50 64.15 68.20 -4.05 Pk

Vertical 10360.362 42.98 8.46 39.75 44.50 46.69 54.00 -7.31 AV

Vertical 15540.196 61.43 10.12 38.80 44.10 66.25 74.00 -7.75 Pk

Vertical 15540.196 37.58 10.12 38.80 42.70 43.8 54.00 -10.2 AV
Horizontal| 4434.521 66.54 5.94 35.18 44.00 63.66 68.20 -4.54 Pk
Horizontal| 4434.521 44.18 5.94 35.18 44.00 41.3 54.00 -12.7 AV
Horizontal| 10360.623 58.94 8.46 38.71 44.50 61.61 68.20 -6.59 Pk
Horizontal| 10360.623 41.07 8.46 38.71 44.50 43.74 54.00 -10.26 AV
Horizontal| 15540.865 56.94 10.12 38.38 44.10 61.34 74.00 -12.66 Pk
Horizontal| 15540.865 38.87 10.12 38.38 44.10 43.27 54.00 -10.73 AV

middle Channel (5200 MHz)-Above 1G

Vertical 4592.093 60.23 6.48 36.35 44.05 59.01 74.00 -14.99 Pk

Vertical 4592.093 41.98 6.48 36.35 44.05 40.76 54.00 -13.24 AV

Vertical 10400.324 59.68 8.47 37.88 44.51 61.52 68.20 -6.68 Pk

Vertical 10400.324 42.74 8.47 37.88 44 51 44.58 54.00 -9.42 AV

Vertical 15600.413 56.57 10.12 38.8 44.10 61.39 74.00 -12.61 Pk

Vertical 15600.413 36.63 10.12 38.8 42.70 42.85 54.00 -11.15 AV
Horizontal| 4592.691 59.83 6.48 36.37 44.05 58.63 74.00 -15.37 Pk
Horizontal| 4592.691 43.12 6.48 36.37 44.05 41.92 54.00 -12.08 AV
Horizontal| 10400.236 58.87 8.47 38.64 44.50 61.48 68.20 -6.72 Pk
Horizontal| 10400.236 42.24 8.47 38.64 44.50 44.85 54.00 -9.15 AV
Horizontal| 15600.318 59.86 10.12 38.38 44.10 64.26 74.00 -9.74 Pk
Horizontal| 15600.318 38.74 10.12 38.38 44.10 43.14 54.00 -10.86 AV

High Channel (5240 MHz)-Above 1G

Vertical 4739.246 61.27 7.10 37.24 43.50 62.11 74.00 -11.89 Pk

Vertical 4739.246 44.45 7.10 37.24 43.50 45.29 54.00 -8.71 AV

Vertical 10480.476 60.54 8.46 37.68 44.50 62.18 68.20 -6.02 Pk

Vertical 10480.476 40.36 8.46 37.68 44.50 42 54.00 -12 AV

Vertical 15720.347 61.78 10.12 38.8 44.10 66.6 74.00 -7.4 Pk

Vertical 15720.347 39.64 10.12 38.8 42.70 45.86 54.00 -8.14 AV
Horizontal| 4739.352 62.22 7.10 37.24 43.50 63.06 74.00 -10.94 Pk
Horizontal| 4739.352 43.24 7.10 37.24 43.50 44.08 54.00 -9.92 AV
Horizontal| 10480.176 62.57 8.46 38.57 44.50 65.1 68.20 -3.1 Pk
Horizontal| 10480.176 43.33 8.46 38.57 44.50 45.86 54.00 -8.14 AV
Horizontal| 15720.374 60.78 10.12 38.38 44.10 65.18 74.00 -8.82 Pk
Horizontal| 15720.374 42.25 10.12 38.38 44.10 46.65 54.00 -7.35 AV
Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Test Mode TX(5.2G) - 802.11n40
Meter Antenna | Pream Emission A : Detector
Polar Frequency Reading Cable loss Factor Factorp Level Limits Margin Type
(H/V) (MHz) (dBuV) (dB) dB/m (dB) (dBuVv/m) | (dBuV/m) (dB)
Low Channel (5190 MHz)-Above 1G

Vertical 4434.157 62.23 5.94 35.40 44.00 59.57 68.20 -8.63 Pk

Vertical 4434.157 46.55 5.94 35.40 44.00 43.89 54.00 -10.11 AV

Vertical | 10380.375 60.42 8.46 39.75 44.50 64.13 68.20 -4.07 Pk

Vertical | 10380.375 42.97 8.46 39.75 44.50 46.68 54.00 -7.32 AV

Vertical | 15570.271 61.42 10.12 38.80 44.10 66.24 74.00 -7.76 Pk

Vertical | 15570.271 37.57 10.12 38.80 42.70 43.79 54.00 -10.21 AV
Horizontal| 4434.521 66.53 5.94 35.18 44.00 63.65 68.20 -4.55 Pk
Horizontal| 4434.521 44.18 5.94 35.18 44.00 41.3 54.00 -12.7 AV
Horizontal| 10380.376 58.92 8.46 38.71 44.50 61.59 68.20 -6.61 Pk
Horizontal| 10380.376 41.04 8.46 38.71 44.50 43.71 54.00 -10.29 AV
Horizontal| 15570.865 56.96 10.12 38.38 44.10 61.36 74.00 -12.64 Pk
Horizontal| 15570.865 38.83 10.12 38.38 44.10 43.23 54.00 -10.77 AV

High Channel (5230 MHz)-Above 1G

Vertical 4739.246 61.27 7.10 37.24 43.50 62.11 74.00 -11.89 Pk

Vertical 4739.246 44.46 7.10 37.24 43.50 45.3 54.00 -8.7 AV

Vertical | 10460.435 60.54 8.46 37.68 44.50 62.18 68.20 -6.02 Pk

Vertical | 10460.435 40.35 8.46 37.68 44.50 41.99 54.00 -12.01 AV

Vertical | 15690.254 61.73 10.12 38.8 44.10 66.55 74.00 -7.45 Pk

Vertical | 15690.254 39.66 10.12 38.8 42.70 45.88 54.00 -8.12 AV
Horizontal| 4739.352 62.23 7.10 37.24 43.50 63.07 74.00 -10.93 Pk
Horizontal| 4739.352 43.28 7.10 37.24 43.50 44.12 54.00 -9.88 AV
Horizontal| 10460.333 62.53 8.46 38.57 44.50 65.06 68.20 -3.14 Pk
Horizontal| 10460.333 43.35 8.46 38.57 44.50 45.88 54.00 -8.12 AV
Horizontal| 15690.357 60.73 10.12 38.38 44.10 65.13 74.00 -8.87 Pk
Horizontal| 15690.357 42.27 10.12 38.38 44.10 46.67 54.00 -7.33 AV
Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Test Mode TX(5.2G) - 802.11 AC20
Meter Antenna | Pream Emission A . Detector
Polar Frequency Reading Cable loss Factor Factorp Level Limits Margin Type
(H/V) (MHz) (dBuV) (dB) dB/m (dB) (dBuVv/m) | (dBuV/m) (dB)
Low Channel (5180 MHz)-Above 1G

Vertical 4434.157 62.23 5.94 35.40 44.00 59.57 68.20 -8.63 Pk

Vertical 4434.157 46.56 5.94 35.40 44.00 43.9 54.00 -10.1 AV

Vertical | 10360.358 60.47 8.46 39.75 44.50 64.18 68.20 -4.02 Pk

Vertical | 10360.358 42.96 8.46 39.75 44.50 46.67 54.00 -7.33 AV

Vertical | 15540.173 61.44 10.12 38.80 44.10 66.26 74.00 -7.74 Pk

Vertical | 15540.173 37.58 10.12 38.80 42.70 43.8 54.00 -10.2 AV
Horizontal| 4434.517 66.54 5.94 35.18 44.00 63.66 68.20 -4.54 Pk
Horizontal| 4434.517 44.18 5.94 35.18 44.00 41.3 54.00 -12.7 AV
Horizontal| 10360.642 58.93 8.46 38.71 44.50 61.6 68.20 -6.6 Pk
Horizontal| 10360.642 41.06 8.46 38.71 44.50 43.73 54.00 -10.27 AV
Horizontal| 15540.865 56.93 10.12 38.38 44.10 61.33 74.00 -12.67 Pk
Horizontal| 15540.865 38.88 10.12 38.38 44.10 43.28 54.00 -10.72 AV

middle Channel (5200 MHz)-Above 1G

Vertical 4592.093 60.23 6.48 36.35 44.05 59.01 74.00 -14.99 Pk

Vertical 4592.093 41.97 6.48 36.35 44.05 40.75 54.00 -13.25 AV

Vertical | 10400.485 59.65 8.47 37.88 44.51 61.49 68.20 -6.71 Pk

Vertical | 10400.485 42.75 8.47 37.88 44.51 44.59 54.00 -9.41 AV

Vertical | 15600.275 56.58 10.12 38.8 44.10 61.4 74.00 -12.6 Pk

Vertical | 15600.275 36.63 10.12 38.8 42.70 42.85 54.00 -11.15 AV
Horizontal| 4592.691 59.83 6.48 36.37 44.05 58.63 74.00 -15.37 Pk
Horizontal| 4592.691 43.17 6.48 36.37 44.05 41.97 54.00 -12.03 AV
Horizontal| 10400.136 58.83 8.47 38.64 44.50 61.44 68.20 -6.76 Pk
Horizontal| 10400.136 42.29 8.47 38.64 44.50 44.9 54.00 -9.1 AV
Horizontal| 15600.187 59.83 10.12 38.38 44.10 64.23 74.00 -9.77 Pk
Horizontal| 15600.187 38.78 10.12 38.38 44.10 43.18 54.00 -10.82 AV

High Channel (5240 MHz)-Above 1G

Vertical 4739.246 61.25 7.10 37.24 43.50 62.09 74.00 -11.91 Pk

Vertical 4739.246 44.44 7.10 37.24 43.50 45.28 54.00 -8.72 AV

Vertical | 10480.341 60.59 8.46 37.68 44.50 62.23 68.20 -5.97 Pk

Vertical | 10480.341 40.34 8.46 37.68 44.50 41.98 54.00 -12.02 AV

Vertical | 15720.359 61.76 10.12 38.8 44.10 66.58 74.00 -7.42 Pk

Vertical | 15720.359 39.65 10.12 38.8 42.70 45.87 54.00 -8.13 AV
Horizontal| 4739.374 62.23 7.10 37.24 43.50 63.07 74.00 -10.93 Pk
Horizontal| 4739.374 43.27 7.10 37.24 43.50 44.11 54.00 -9.89 AV
Horizontal| 10480.222 62.53 8.46 38.57 44.50 65.06 68.20 -3.14 Pk
Horizontal| 10480.222 43.34 8.46 38.57 44.50 45.87 54.00 -8.13 AV
Horizontal| 15720.357 60.77 10.12 38.38 44.10 65.17 74.00 -8.83 Pk
Horizontal| 15720.357 42.24 10.12 38.38 44.10 46.64 54.00 -7.36 AV
Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 27 of 112
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E
Test Mode TX(5.2G) - 802.11 AC 40
Meter Antenna | Pream Emission A . Detector
Polar Frequency Reading Cable loss Factor Factorp Level Limits Margin Type
(HIV) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (5190 MHz)-Above 1G
Vertical 4434.336 62.25 5.94 35.40 44.00 59.59 68.20 -8.61 Pk
Vertical 4434.336 46.57 5.94 35.40 44.00 43.91 54.00 -10.09 AV
Vertical | 10380.351 60.43 8.46 39.75 44.50 64.14 68.20 -4.06 Pk
Vertical | 10380.351 42.96 8.46 39.75 44.50 46.67 54.00 -7.33 AV
Vertical 15570.271 61.43 10.12 38.80 44.10 66.25 74.00 -7.75 Pk
Vertical 15570.271 37.57 10.12 38.80 42.70 43.79 54.00 -10.21 AV
Horizontal| 4434.573 66.53 5.94 35.18 44.00 63.65 68.20 -4.55 Pk
Horizontal| 4434.573 44,17 5.94 35.18 44.00 41.29 54.00 -12.71 AV
Horizontal| 10380.374 58.93 8.46 38.71 44.50 61.6 68.20 -6.6 Pk
Horizontal| 10380.374 41.07 8.46 38.71 44.50 43.74 54.00 -10.26 AV
Horizontal| 15570.865 56.93 10.12 38.38 44.10 61.33 74.00 -12.67 Pk
Horizontal| 15570.865 38.88 10.12 38.38 44.10 43.28 54.00 -10.72 AV
High Channel (5230 MHz)-Above 1G

Vertical 4739.235 61.23 7.10 37.24 43.50 62.07 74.00 -11.93 Pk
Vertical 4739.235 44.49 7.10 37.24 43.50 45.33 54.00 -8.67 AV
Vertical | 10460.472 60.53 8.46 37.68 44.50 62.17 68.20 -6.03 Pk
Vertical | 10460.472 40.39 8.46 37.68 44.50 42.03 54.00 -11.97 AV
Vertical | 15690.241 61.73 10.12 38.8 44.10 66.55 74.00 -7.45 Pk
Vertical 15690.241 39.66 10.12 38.8 42.70 45.88 54.00 -8.12 AV
Horizontal| 4739.352 62.22 7.10 37.24 43.50 63.06 74.00 -10.94 Pk
Horizontal| 4739.352 43.26 7.10 37.24 43.50 44.1 54.00 -9.9 AV
Horizontal| 10460.555 62.53 8.46 38.57 44.50 65.06 68.20 -3.14 Pk
Horizontal| 10460.555 43.38 8.46 38.57 44.50 45.91 54.00 -8.09 AV
Horizontal| 15690.336 60.72 10.12 38.38 44.10 65.12 74.00 -8.88 Pk
Horizontal| 15690.336 42.27 10.12 38.38 44.10 46.67 54.00 -7.33 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Test Report

Tel: 400-788-9558 Web: https://lwww.bctc-lab.com
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BCTC TEST
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E
Test Mode TX(5.2G) - 802.11AC80
Meter Antenna | Pream Emission A : Detector
Polar Frequency Reading Cable loss Factor Factorp Level Limits Margin Type
(H/V) (MHz) (dBuV) (dB) dB/m (dB) (dBuVv/m) | (dBuV/m) (dB)
5210 MHz)-Above 1G

Vertical 4434.157 62.22 5.94 35.40 44.00 59.56 68.20 -8.64 Pk
Vertical 4434.157 46.58 5.94 35.40 44.00 43.92 54.00 -10.08 AV
Vertical | 10420.362 60.45 8.46 39.75 44.50 64.16 68.20 -4.04 Pk
Vertical | 10420.362 42.92 8.46 39.75 44.50 46.63 54.00 -7.37 AV
Vertical 15630.196 61.46 10.12 38.80 44.10 66.28 74.00 -7.72 Pk
Vertical 15630.196 37.55 10.12 38.80 42.70 43.77 54.00 -10.23 AV
Horizontal| 4434.521 66.57 5.94 35.18 44.00 63.69 68.20 -4.51 Pk
Horizontal| 4434.521 44.12 5.94 35.18 44.00 41.24 54.00 -12.76 AV
Horizontal| 10420.623 58.97 8.46 38.71 44.50 61.64 68.20 -6.56 Pk
Horizontal| 10420.623 41.02 8.46 38.71 44.50 43.69 54.00 -10.31 AV
Horizontal| 15630.865 56.98 10.12 38.38 44.10 61.38 74.00 -12.62 Pk
Horizontal| 15630.865 38.82 10.12 38.38 44.10 43.22 54.00 -10.78 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Test Report

Tel: 400-788-9558 Web: https://lwww.bctc-lab.com
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BCTC TEST
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E
Test Mode TX (5.8G) -- 802.11a
Polar Frequency R'\él;tj’isr:g Cable loss A:;i?;ra PFrzg{Qf ET::\Z?" Limits Margin D(_T_t;:;or
(H/V) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (5745 MHz)-Above 1G
Vertical 4679.195 59.94 5.94 35.40 44.00 57.28 74.00 -16.72 Pk
Vertical 4679.195 39.67 5.94 35.40 44.00 37.01 54.00 -16.99 AV
Vertical | 11490.364 59.58 8.46 39.75 44.50 63.29 74.00 -10.71 Pk
Vertical | 11490.364 42.14 8.46 39.75 44.50 45.85 54.00 -8.15 AV
Vertical | 17235.101 55.57 10.12 38.80 44.10 60.39 68.20 -7.81 Pk
Vertical | 17235.101 38.63 10.12 38.80 42.70 44.85 54.00 -9.15 AV
Horizontal| 4679.332 57.96 5.94 35.18 44.00 55.08 74.00 -18.92 Pk
Horizontal| 4679.332 44.53 5.94 35.18 44.00 41.65 54.00 -12.35 AV
Horizontal| 11490.164 56.67 8.46 38.71 44.50 59.34 74.00 -14.66 Pk
Horizontal| 11490.164 40.13 8.46 38.71 44.50 42.8 54.00 -11.2 AV
Horizontal| 17235.196 58.66 10.12 38.38 44.10 63.06 68.20 -5.14 Pk
Horizontal| 17235.196 42.28 10.12 38.38 44.10 46.68 54.00 -7.32 AV
middle Channel (5785 MHz)-Above 1G
Vertical 4592.228 59.85 6.48 36.35 44.05 58.63 74.00 -15.37 Pk
Vertical 4592.228 43.38 6.48 36.35 44.05 42.16 54.00 -11.84 AV
Vertical | 11570.203 61.19 8.47 37.88 44.51 63.03 74.00 -10.97 Pk
Vertical | 11570.203 43.26 8.47 37.88 44.51 45.1 54.00 -8.9 AV
Vertical | 17355.147 59.54 10.12 38.8 44.10 64.36 68.20 -3.84 Pk
Vertical | 17355.147 40.14 10.12 38.8 42.70 46.36 54.00 -7.64 AV
Horizontal| 4592.526 58.67 6.48 36.37 44.05 57.47 74.00 -16.53 Pk
Horizontal| 4592.526 43.38 6.48 36.37 44.05 42.18 54.00 -11.82 AV
Horizontal| 11570.123 60.04 8.47 38.64 44.50 62.65 74.00 -11.35 Pk
Horizontal| 11570.123 42.28 8.47 38.64 44.50 44.89 54.00 -9.11 AV
Horizontal| 17355.269 57.53 10.12 38.38 44.10 61.93 68.20 -6.27 Pk
Horizontal| 17355.269 42.25 10.12 38.38 44.10 46.65 54.00 -7.35 AV
High Channel (5825 MHz)-Above 1G
Vertical 6039.199 57.66 7.10 37.24 43.50 58.5 68.20 -9.7 Pk
Vertical 6039.199 42.24 7.10 37.24 43.50 43.08 54.00 -10.92 AV
Vertical | 11650.562 58.97 8.46 37.68 44.50 60.61 74.00 -13.39 Pk
Vertical | 11650.562 41.13 8.46 37.68 44.50 42.77 54.00 -11.23 AV
Vertical | 17475.128 58.58 10.12 38.8 44.10 63.4 68.20 -4.8 Pk
Vertical | 17475.128 40.33 10.12 38.8 42.70 46.55 54.00 -7.45 AV
Horizontal| 6039.232 59.97 7.10 37.24 43.50 60.81 68.20 -7.39 Pk
Horizontal| 6039.232 43.38 7.10 37.24 43.50 44.22 54.00 -9.78 AV
Horizontal| 11650.319 52.23 8.46 38.57 44.50 54.76 74.00 -19.24 Pk
Horizontal| 11650.319 40.17 8.46 38.57 44.50 42.7 54.00 -11.3 AV
Horizontal| 17475.062 57.75 10.12 38.38 44.10 62.15 68.20 -6.05 Pk
Horizontal| 17475.062 40.38 10.12 38.38 44.10 44.78 54.00 -9.22 AV
Note:”. The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 30 of 112
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E
Test Mode TX (5.8G) -- 802.11n20
Polar Frequency R’\eﬂaeé?r:g Cable loss A;;i?;ra P':r:strg:) Enlj;svs;?n Limits Margin D(_ert)(le:;or
(H/IV) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (5745 MHz)-Above 1G
Vertical 4679.195 59.94 5.94 35.40 44.00 57.28 74.00 -16.72 Pk
Vertical 4679.195 39.61 5.94 35.40 44.00 36.95 54.00 -17.05 AV
Vertical | 11490.345 59.52 8.46 39.75 44.50 63.23 74.00 -10.77 Pk
Vertical | 11490.345 42.13 8.46 39.75 44.50 45.84 54.00 -8.16 AV
Vertical | 17235.112 55.54 10.12 38.80 44.10 60.36 68.20 -7.84 Pk
Vertical | 17235.112 38.65 10.12 38.80 42.70 44.87 54.00 -9.13 AV
Horizontal| 4679.332 57.91 5.94 35.18 44.00 55.03 74.00 -18.97 Pk
Horizontal| 4679.332 44.54 5.94 35.18 44.00 41.66 54.00 -12.34 AV
Horizontal| 11490.153 56.63 8.46 38.71 44.50 59.3 74.00 -14.7 Pk
Horizontal| 11490.153 40.11 8.46 38.71 44.50 42.78 54.00 -11.22 AV
Horizontal| 17235.174 58.67 10.12 38.38 44.10 63.07 68.20 -5.13 Pk
Horizontal| 17235.174 42.21 10.12 38.38 44.10 46.61 54.00 -7.39 AV
middle Channel (5785 MHz)-Above 1G
Vertical 4592.228 59.86 6.48 36.35 44.05 58.64 74.00 -15.36 Pk
Vertical 4592.228 43.35 6.48 36.35 44.05 42.13 54.00 -11.87 AV
Vertical | 11570.214 61.14 8.47 37.88 44.51 62.98 74.00 -11.02 Pk
Vertical | 11570.214 43.28 8.47 37.88 44.51 45.12 54.00 -8.88 AV
Vertical | 17355.131 59.54 10.12 38.8 44.10 64.36 68.20 -3.84 Pk
Vertical | 17355.131 40.16 10.12 38.8 42.70 46.38 54.00 -7.62 AV
Horizontal| 4592.526 58.63 6.48 36.37 44.05 57.43 74.00 -16.57 Pk
Horizontal| 4592.526 43.36 6.48 36.37 44.05 42.16 54.00 -11.84 AV
Horizontal| 11570.141 60.09 8.47 38.64 44.50 62.7 74.00 -11.3 Pk
Horizontal| 11570.141 42.23 8.47 38.64 44.50 44.84 54.00 -9.16 AV
Horizontal| 17355.243 57.56 10.12 38.38 44.10 61.96 68.20 -6.24 Pk
Horizontal| 17355.243 42.27 10.12 38.38 44.10 46.67 54.00 -7.33 AV
High Channel (5825 MHz)-Above 1G
Vertical 6039.199 57.63 7.10 37.24 43.50 58.47 68.20 -9.73 Pk
Vertical 6039.199 42.25 7.10 37.24 43.50 43.09 54.00 -10.91 AV
Vertical | 11650.545 58.97 8.46 37.68 44.50 60.61 74.00 -13.39 Pk
Vertical | 11650.545 41.13 8.46 37.68 44.50 42.77 54.00 -11.23 AV
Vertical | 17475.135 58.57 10.12 38.8 44.10 63.39 68.20 -4.81 Pk
Vertical | 17475.135 40.33 10.12 38.8 42.70 46.55 54.00 -7.45 AV
Horizontal| 6039.232 59.98 7.10 37.24 43.50 60.82 68.20 -7.38 Pk
Horizontal| 6039.232 43.34 7.10 37.24 43.50 44.18 54.00 -9.82 AV
Horizontal| 11650.317 52.28 8.46 38.57 44.50 54.81 74.00 -19.19 Pk
Horizontal| 11650.317 40.13 8.46 38.57 44.50 42.66 54.00 -11.34 AV
Horizontal| 17475.065 57.75 10.12 38.38 44.10 62.15 68.20 -6.05 Pk
Horizontal| 17475.065 40.38 10.12 38.38 44.10 44.78 54.00 -9.22 AV
Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 31 of 112
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E
Test Mode TX (5.8G) -- 802.11n40
Polar Frequency Rgaettj?r:g Cable loss A:;i?;a P':r:gtrg rp ET;SVSe'?n Limits Margin Dit;;;m
(HIV) (MHz) (dBuVv) (dB) dB/m (dB) (dBuVv/m) | (dBuV/m) (dB)
Low Channel (5755 MHz)-Above 1G
Vertical 4679.195 59.99 5.94 35.40 44.00 57.33 74.00 -16.67 Pk
Vertical 4679.195 39.66 5.94 35.40 44.00 37 54.00 -17 AV
Vertical | 11510.323 59.54 8.46 39.75 44.50 63.25 74.00 -10.75 Pk
Vertical | 11510.323 42.16 8.46 39.75 44.50 45.87 54.00 -8.13 AV
Vertical | 17265.125 55.54 10.12 38.80 44.10 60.36 68.20 -7.84 Pk
Vertical | 17265.125 38.66 10.12 38.80 42.70 44.88 54.00 -9.12 AV
Horizontal| 4679.332 57.98 5.94 35.18 44.00 55.1 74.00 -18.9 Pk
Horizontal| 4679.332 44.55 5.94 35.18 44.00 41.67 54.00 -12.33 AV
Horizontal| 11510.115 56.67 8.46 38.71 44.50 59.34 74.00 -14.66 Pk
Horizontal| 11510.115 40.14 8.46 38.71 44.50 42.81 54.00 -11.19 AV
Horizontal| 17265.164 58.68 10.12 38.38 44.10 63.08 68.20 -5.12 Pk
Horizontal| 17265.164 42.25 10.12 38.38 44.10 46.65 54.00 -7.35 AV
High Channel (5795 MHz)-Above 1G
Vertical 6039.199 57.69 7.10 37.24 43.50 58.53 68.20 -9.67 Pk
Vertical 6039.199 42.26 7.10 37.24 43.50 43.1 54.00 -10.9 AV
Vertical | 11590.547 58.94 8.46 37.68 44.50 60.58 74.00 -13.42 Pk
Vertical | 11590.547 41.19 8.46 37.68 44.50 42.83 54.00 -11.17 AV
Vertical | 17385.133 58.54 10.12 38.8 44.10 63.36 68.20 -4.84 Pk
Vertical | 17385.133 40.36 10.12 38.8 42.70 46.58 54.00 -7.42 AV
Horizontal| 6039.232 59.98 7.10 37.24 43.50 60.82 68.20 -7.38 Pk
Horizontal| 6039.232 43.34 7.10 37.24 43.50 44.18 54.00 -9.82 AV
Horizontal| 11590.324 52.26 8.46 38.57 44.50 54.79 74.00 -19.21 Pk
Horizontal| 11590.324 40.14 8.46 38.57 44.50 42.67 54.00 -11.33 AV
Horizontal| 17385.075 57.78 10.12 38.38 44.10 62.18 68.20 -6.02 Pk
Horizontal| 17385.075 40.34 10.12 38.38 44.10 44.74 54.00 -9.26 AV
Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 32 of 112
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E
Test Mode TX (5.8G) -- 802.11ac20
Polar Frequency R’\eﬂaeé?r:g Cable loss A;;i?;ra P':r:strg:) Enlj;svs;?n Limits Margin D(_ert)(le:;or
(H/IV) (MHz) (dBuV) (dB) dB/m (dB) (dBuV/m) | (dBuV/m) (dB)
Low Channel (5745 MHz)-Above 1G
Vertical 4679.195 59.97 5.94 35.40 44.00 57.31 74.00 -16.69 Pk
Vertical 4679.195 39.64 5.94 35.40 44.00 36.98 54.00 -17.02 AV
Vertical | 11490.362 59.57 8.46 39.75 44.50 63.28 74.00 -10.72 Pk
Vertical | 11490.362 42.13 8.46 39.75 44.50 45.84 54.00 -8.16 AV
Vertical | 17235.102 55.56 10.12 38.80 44.10 60.38 68.20 -7.82 Pk
Vertical | 17235.102 38.68 10.12 38.80 42.70 44.9 54.00 -9.1 AV
Horizontal| 4679.332 57.94 5.94 35.18 44.00 55.06 74.00 -18.94 Pk
Horizontal| 4679.332 44.56 5.94 35.18 44.00 41.68 54.00 -12.32 AV
Horizontal| 11490.163 56.63 8.46 38.71 44.50 59.3 74.00 -14.7 Pk
Horizontal| 11490.163 40.17 8.46 38.71 44.50 42.84 54.00 -11.16 AV
Horizontal| 17235.195 58.63 10.12 38.38 44.10 63.03 68.20 -5.17 Pk
Horizontal| 17235.195 42.27 10.12 38.38 44.10 46.67 54.00 -7.33 AV
middle Channel (5785 MHz)-Above 1G
Vertical 4592.228 59.85 6.48 36.35 44.05 58.63 74.00 -15.37 Pk
Vertical 4592.228 43.37 6.48 36.35 44.05 42.15 54.00 -11.85 AV
Vertical | 11570.208 61.14 8.47 37.88 44.51 62.98 74.00 -11.02 Pk
Vertical | 11570.208 43.27 8.47 37.88 44.51 45.11 54.00 -8.89 AV
Vertical | 17355.142 59.54 10.12 38.8 44.10 64.36 68.20 -3.84 Pk
Vertical | 17355.142 42.27 10.12 38.8 42.70 48.49 54.00 -5.51 AV
Horizontal| 4592.526 58.64 6.48 36.37 44.05 57.44 74.00 -16.56 Pk
Horizontal| 4592.526 43.37 6.48 36.37 44.05 42.17 54.00 -11.83 AV
Horizontal| 11570.124 60.04 8.47 38.64 44.50 62.65 74.00 -11.35 Pk
Horizontal| 11570.124 42.27 8.47 38.64 44.50 44.88 54.00 -9.12 AV
Horizontal| 17355.268 57.58 10.12 38.38 44.10 61.98 68.20 -6.22 Pk
Horizontal| 17355.268 42.25 10.12 38.38 44.10 46.65 54.00 -7.35 AV
High Channel (5825 MHz)-Above 1G
Vertical 6039.199 57.68 7.10 37.24 43.50 58.52 68.20 -9.68 Pk
Vertical 6039.199 42.25 7.10 37.24 43.50 43.09 54.00 -10.91 AV
Vertical | 11650.563 58.93 8.46 37.68 44.50 60.57 74.00 -13.43 Pk
Vertical | 11650.563 41.16 8.46 37.68 44.50 42.8 54.00 -11.2 AV
Vertical | 17475.124 58.52 10.12 38.8 44.10 63.34 68.20 -4.86 Pk
Vertical | 17475.124 40.34 10.12 38.8 42.70 46.56 54.00 -7.44 AV
Horizontal| 6039.232 59.97 7.10 37.24 43.50 60.81 68.20 -7.39 Pk
Horizontal| 6039.232 43.34 7.10 37.24 43.50 44.18 54.00 -9.82 AV
Horizontal| 11650.315 52.26 8.46 38.57 44.50 54.79 74.00 -19.21 Pk
Horizontal| 11650.315 40.14 8.46 38.57 44.50 42.67 54.00 -11.33 AV
Horizontal| 17475.067 57.77 10.12 38.38 44.10 62.17 68.20 -6.03 Pk
Horizontal| 17475.067 40.33 10.12 38.38 44.10 44.73 54.00 -9.27 AV
Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com BCTC/RF-EMC-007 Ver.: A.0 Page 33 of 112
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E
Test Mode TX (5.8G) -- 802.11ac40
Polar Frequency Rgaettj?r:g Cable loss A:;i?;a P':r:gtrg rp ET;SVSe'?n Limits Margin Dit;;;m
(HIV) (MHz) (dBuVv) (dB) dB/m (dB) (dBuVv/m) | (dBuV/m) (dB)
Low Channel (5755 MHz)-Above 1G
Vertical 4679.195 59.93 5.94 35.40 44.00 57.27 74.00 -16.73 Pk
Vertical 4679.195 39.66 5.94 35.40 44.00 37 54.00 -17 AV
Vertical | 11510.373 59.54 8.46 39.75 44.50 63.25 74.00 -10.75 Pk
Vertical | 11510.373 42.17 8.46 39.75 44.50 45.88 54.00 -8.12 AV
Vertical | 17265.128 55.53 10.12 38.80 44.10 60.35 68.20 -7.85 Pk
Vertical | 17265.128 38.67 10.12 38.80 42.70 44.89 54.00 -9.11 AV
Horizontal| 4679.332 57.93 5.94 35.18 44.00 55.05 74.00 -18.95 Pk
Horizontal| 4679.332 44.56 5.94 35.18 44.00 41.68 54.00 -12.32 AV
Horizontal| 11510.114 56.63 8.46 38.71 44.50 59.3 74.00 -14.7 Pk
Horizontal| 11510.114 40.15 8.46 38.71 44.50 42.82 54.00 -11.18 AV
Horizontal| 17265.184 58.63 10.12 38.38 44.10 63.03 68.20 -5.17 Pk
Horizontal| 17265.184 42.27 10.12 38.38 44.10 46.67 54.00 -7.33 AV
High Channel (5795 MHz)-Above 1G
Vertical 6039.199 57.68 7.10 37.24 43.50 58.52 68.20 -9.68 Pk
Vertical 6039.199 42.25 7.10 37.24 43.50 43.09 54.00 -10.91 AV
Vertical | 11590.523 58.95 8.46 37.68 44.50 60.59 74.00 -13.41 Pk
Vertical | 11590.523 41.17 8.46 37.68 44.50 42.81 54.00 -11.19 AV
Vertical | 17385.177 58.54 10.12 38.8 44.10 63.36 68.20 -4.84 Pk
Vertical | 17385.177 40.38 10.12 38.8 42.70 46.6 54.00 -7.4 AV
Horizontal| 6039.232 59.96 7.10 37.24 43.50 60.8 68.20 -7.4 Pk
Horizontal| 6039.232 43.36 7.10 37.24 43.50 44.2 54.00 -9.8 AV
Horizontal| 11590.363 52.23 8.46 38.57 44.50 54.76 74.00 -19.24 Pk
Horizontal| 11590.363 40.17 8.46 38.57 44.50 42.7 54.00 -11.3 AV
Horizontal| 17385.071 57.73 10.12 38.38 44.10 62.13 68.20 -6.07 Pk
Horizontal| 17385.071 40.37 10.12 38.38 44.10 44.77 54.00 -9.23 AV
Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E
Test Mode : TX (5.8G) -- 802.11ac80
Polar Frequency Ro’;/l:ctj(ier:g Cable loss AE:::':Q? P;Z:trg rp ET:Vsello n Limits Margin Dit;pc;or
(HNV) (MH2) (dBuv) (dB) dB/m (dB) (dBuv/im) | (dBuv/im) (dB)
(5775 MHz)-Above 1G

Vertical 4592.228 59.83 6.48 36.35 44.05 58.61 74.00 -15.39 Pk
Vertical 4592.228 43.37 6.48 36.35 44.05 42.15 54.00 -11.85 AV
Vertical | 11550.214 61.14 8.47 37.88 44.51 62.98 74.00 -11.02 Pk
Vertical 11550.214 43.26 8.47 37.88 44.51 45.1 54.00 -8.9 AV
Vertical | 17325.157 59.59 10.12 38.8 44.10 64.41 68.20 -3.79 Pk
Vertical 17325.157 42.25 10.12 38.8 42.70 48.47 54.00 -5.53 AV
Horizontal | 4592.526 58.64 6.48 36.37 44.05 57.44 74.00 -16.56 Pk
Horizontal | 4592.526 43.36 6.48 36.37 44.05 42.16 54.00 -11.84 AV
Horizontal | 11550.173 60.02 8.47 38.64 44.50 62.63 74.00 -11.37 Pk
Horizontal | 11550.173 42.26 8.47 38.64 44.50 44.87 54.00 -9.13 AV
Horizontal | 17325.254 57.55 10.12 38.38 44.10 61.95 68.20 -6.25 Pk
Horizontal | 17325.254 42.27 10.12 38.38 44.10 46.67 54.00 -7.33 AV

Note: The amplitude of spurious emissions that are attenuated by more than 20dB below the permissible value
has no need to be reported.
Emission level (dBuV/m) = 20 log Emission level (uv/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Duty cycle

A20-5180MHz

Fﬂ Agilent Spectrum Analyzer - Swept SA

d RL RF 500 AC | SENSE:INT] | ALIGN AUTO

Avg Type: Log-Pwr
—»— Trig: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.00 dBm

Center 5.180000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

n20-5200MHz

| SENSE:INT| | ALIGN AUTO

Avg Type: Log-Pwr

PNO: Fast ~—»—+ 1rig: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 0.5 ¢IB
Ref 20.00 dBm

Center $.200000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz
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AC20-5240MHz

Fﬁ Agilent Spectrum Analyzer - Swept SA

d RL RF AC | SENSE:INT] |

ALIGN AUTO

Avg Type: Log-Pwr

ast —— 1rig: Free Run
ow Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.00 dBm

Center 5.240000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

A20-5745MHz

Fﬁ Agilent Spectrum Analyz
d RL | SENSE:INT] |

ALIGN AUTO

RF C
Center Freq 5.745000000 GHz
P

ast —— 1rig: Free Run
ow Atten: 30 dB

Avg Type: Log-Pwr

Ref Offset 0.5 dB
Ref 20.00 dBm

Center 5.745000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz

Sweep 17.53 ms (1001 pts)
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n20-5785MHz

Fﬁ Agilent Spectrum Analyzer - Swept SA
d RL RF AC | SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr

ast —— 1rig: Free Run
ow Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.00 dBm

Center 5.785000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

ac20-5825MHz

| SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr

—»— Trig: Free Run
IFGain:Low Atten: 30 dB

Ref Offset 0.5 dB
Ref 20.00 dBm

Center $.825000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz
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4. POWER SPECTRAL DENSITY TEST

4.1 APPLIED PROCEDURES /LIMIT

According to FCC 815.407(a)(3)
For the band 5.15-5.25 GHz,

() For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the
horizon must not exceed 125 mW (21 dBm).

(i) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of

the antenna exceeds 6 dBi.

(i) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power
spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices
may employ antennas with directional gain up to 23 dBi without any corresponding reduction in the
maximum conducted output power or maximum power spectral density. For fixed point-to-point
transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction in
maximum conducted output power and maximum power spectral density is required for each

1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional

gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the band 5.725-5.85 GHz

(3)For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in
any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.
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4.2 TEST PROCEDURE

For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the
above procedures make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth
specified in § 15.407(a)(5). For devices operating in the band 5.725-5.85 GHz, the rules specify a
measurement bandwidth of 500 kHz. Many spectrum analyzers do not have 500 kHz RBW, thus a
narrower RBW may need to be used. The rules permit the use of a RBWs less than 1 MHz, or 500
kHz, “provided that the measured power is integrated over the full reference bandwidth” to show
the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If
measurements are performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and
integrated over 1 MHz, or 500 KHz bandwidth, the following adjustments to the procedures apply:
a) Set RBW = 1/T, where T is defined in section I1.B.l.a).

b) Set VBW = 3 RBW.

¢) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add
10log(500kHz/RBW) to the measured result, whereas RBW (< 500 KHz) is the reduced resolution
bandwidth of the spectrum analyzer set during measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add
10log(1MHz/RBW) to the measured result, whereas RBW (< 1 MHz) is the reduced resolution
bandwidth of spectrum analyzer set during measurement.

e) Care must be taken to ensure that the measurements are performed during a period of
continuous transmission or are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections
5.c) and 5.d) above, since RBW=100 KHZ is available on nearly all spectrum analyzers.

4.3 DEVIATION FROM STANDARD
No deviation.

4.4 TEST SETUP

EUT SPECTRUM
A
f ANALYZER

4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.1 Unless otherwise a special
operating condition is specified in the follows during the testing.
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4.6 TEST RESULTS
Temperature : |26 C Relative Humidity : [54%
Pressure : 101kPa Test Voltage DC3.8V
Test Mode TX Frequency U-NII-1 (5180-5240MHz)
Measured Power o
Mode Frequency Density Limit Result
(dBm/MHz)
(dBm/MHz)
5180 MHz 0.930 1 PASS
802.11 a 5200 MHz 0.955 11 PASS
5240 MHz 0.547 11 PASS
5180 MHz 1.023 11 PASS
802.11 n20 5200 MHz 1.252 11 PASS
5240 MHz 0.909 11 PASS
5190 MHz -0.734 11 PASS
80211 n40 5230 MHz -1.155 11 PASS
5180 MHz 1.595 1 PASS
802.11 AC20 5200 MHz 0.567 11 PASS
5240 MHz 0.459 11 PASS
5190 MHz -0.692 11 PASS
80211 AC40 5230 MHz -1.227 1 PASS
802.11 AC80 5210 MHz -2.773 11 PASS
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(802.11a) PSD plot on channel 36

(802.11n20) PSD plot on channel 36

Avg Typs: RMS
AugiHoie> 0000

e Dfest 05 08
Refl 20.00 dBm

P e e

#VEW 3.0 MH

.Mm.r:r 1 5179100000000 GHz vg Type: RMS
AngiHald:> 100180

A T AN i T Mo Mg S,

Epan 30.00 MHz
#VEW 3.0 MHz" Sweep 1.000 ms (1001 pts)

L

: Avg Typs: RME
¥ Trig: Fres fun AugHoia:> 100100
Atters, 38 dB

e Dfest 05 08
Refl 20.00 dBm

LI o,

5.20000 GHx
W 1.0 MHz #VEW 3.0 MH:"

Marker 1 5.196310000000 GHz

Ref OfTset 0.6 08
Ref 20,00 dBm

#VEW 3.0 MHz*

Avg Typs: RMS
AugiHoie> 0000

e Dfest 05 08
Refl 20.00 dBm

cvg Type: RS
AvglHold:103180
Ritf OTset 0.6 08

Ref 20,00 d8m

‘I

S ST

Epan 30.00 MHz
#VEW 3.0 MHZ* 00 ms (1001 pts)
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(802.11n40) PSD plot on channel 38 (802.11ac20) PSD plot on channel 36

(B Agiert tgectrom Aralimer - oot

Werker 1 51851 o Typs: RMS
Marker 1 5.185140000000 G( I :v?":z;)m‘w

Marker 1 5181770000000 GHz

e Dfest 05 08
Refl 20.00 dBm

Mer 519000 GHz
W 1.0 MHz #VEW 3.0 MH
Epan 30.00 MHz
Sweep 1.000 ms (1001 pts)

- I - o Typs: AMS
Marker 1 5.223760000000 GHz S 0 T4 KM

" sten: 3 dB

: Fan

Gt L cw
Ref Dffest 0.5 53 kT " Ref OTset 0.6 0B
Rel 20.00 dBm Ref 20.00 dBm

B G TP S S

Ay
st o o

b

Span 60.00 MH:| Epan 30.00 MHz
1.00

#VEW 3.0 MHz Sweep 1.000 ms (1001 pts)

Center 524000 CHz Epan 30.00 MHz
@Res BW 1.0 MHz #VEW 3.0 MHz" Sweep 1.000 ms (1001 pts)

N
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Report No.: BCTC1912000501-3E

(802.11ac40) PSD plot on channel 38

gl oectrers Araliger - et S4

(802.11ac80) PSD plot on channel 42

Marker 1 5.193950000000 GHz . g Typs: RS ey =
IR ;

" Trig: Fres Rus A ioi:> WO
*" Anen: 33 dB

#VEW 3.0 MH

Marker 1 5.197640000000 GHz

v Type: RS
AvglHold:103180

Epan 120.0 MHz
#VEW 3.0 MHz" Sweep 1.000 ms (1001 pts)

(802.11ac40) PSD plot on channel 46

gl oectrers Araliger - et S4

Marker 1 5.225020000000 GHz . Avg Typs:RMS
o

e T Trig: Fres s AvgHold:> 00100
oaiaow  Atien: 30 dB

e Dfest 05 08
Refl 20.00 dBm

‘1

T Y

ter 5.23000 GHz
W 1.0 MH: #VEW 3.0 MH
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Temperature : |26 C Relative Humidity : [54%
Pressure : 101kPa Test Voltage DC3.8V
Test Mode TX Frequency U-NII-3 (5745-5825MHZz)
Measured Power o
Mode Frequency Density Limit Result
(dBm/500kHz)
(dBm/500kHz)
5745 MHz -1.621 30 PASS
802.11 a 5785 MHz -0.626 30 PASS
5825 MHz -0.402 30 PASS
5745 MHz -1.479 30 PASS
802.11 n20 5785 MHz -0.533 30 PASS
5825 MHz -0.678 30 PASS
5755 MHz -2.858 30 PASS
80211 n40 5795 MHz -2.894 30 PASS
5745 MHz -1.414 30 PASS
802.11 AC20 5785 MHz -0.413 30 PASS
5825 MHz -0.554 30 PASS
5755 MHz -3.579 30 PASS
80211 AC40 5795 MHz -2.496 30 PASS
802.11 AC80 5775 MHz -4.746 30 PASS
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(802.11a) PSD plot on channel 149

(802.11n20) PSD plot on channel 149
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(B Agiert Sgactrom Aralizer - ot

WMark 5.7 o Avg Typs: RME

Marker 1 5.768030000000 :h“ e nv?ﬁ:z’:»mmo
Gt Lo Ao 30 4B

Ref Dest 05 02

Ref 20.00 dBm

s S palacdt, fohtudh g

koo

Center 5.78500 GHz

#Res BW 510 kHe #VEW 1.5 MM

Ref OfTset 0.6 08
Ref 20,00 dBm

Center 578500 CHz

#Res BW 510 kHz #VEW 1.5 MHz"

30.00 MHz
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(802.11n40) PSD plot on channel 151
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(802.11ac40) PSD plot on channel 151 (802.11ac80) PSD plot on channel 155

[Ty ee———"y = [T ——Ty
Marker 1 5.75 o Avg Typs: RME ' s .
s He [ i Tyee: K : Marker 1 5. 788320000000
o Asten: 30 4B L
Newxt Peak
Ref Dfeet 05 03
Ref 70.00 dBm d Ref 20.00
|| Mext Pk Right

=
=

More|
10f2

Center 577500 CHz Epan 120.0 MHz
#Res BW 510 kHz #VEW 1.5 MHz" Sweep 1.000 ms (1001 pts)

Span 00.00 MHz
#VEW 1.5 MHZ Sweep 1,000 ms (1001 pts))

(802.11ac40) PSD plot on channel 159
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5. 26DB & 6DB& 99% EMISSION BANDWIDTH

5.1 APPLIED PROCEDURES / LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of
a calibrated test instrument to the equipment under test. If the device cannot be connected directly,
alternative techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85
GHz band are made over a reference bandwidth of 500 kHz or the 26 dB emission bandwidth of the
device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725
GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the device,
whichever is less. A narrower resolution bandwidth can be used, provided that the measured power

is integrated over the full reference bandwidth.
5.2 TEST PROCEDURE
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a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c¢) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the maximum of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

The following procedure shall be used for measuring (99 %) power bandwidth:

1. Set center frequency to the nominal EUT channel center frequency.

2. Set span = 1.5 times to 5.0 times the OBW.

3. Set RBW =1 % to 5 % of the OBW

4. Set VBW = 3 - RBW

5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.

6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are
recovered and directly summed in power units. The recovered amplitude data points, beginning at
the lowest frequency, are placed in a running sum until 0.5 % of the total is reached; that
frequency is recorded as the lower frequency. The process is repeated until 99.5 % of the total is
reached; that frequency is recorded as the upper frequency. The 99% occupied bandwidth is the
difference between these two frequencies.

EUT Attenuator Signal Analyzer

5.3 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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5.4 TEST RESULTS

Temperature : |26 C Relative Humidity : [54%
Pressure : 101kPa Test Voltage DC3.8V
Test Mode TX Frequency U-NII-1 (5180-5240MHz)
99% bandwidth(MHz) | 2698 (?Aagg)w'dth
Mode Channel | Frequency (MHz) Result
Antenna A Antenna A
CH36 5180 16.428 19.33 Pass
802.11a CH40 5200 16.449 19.21 Pass
CH48 5240 16.449 19.31 Pass
CH36 5180 17.609 20.00 Pass
802.11 n20 CH40 5200 17.603 20.10 Pass
CH48 5240 17.616 20.13 Pass
CH 38 5190 36.115 39.92 Pass
802.11 n40
CH 46 5230 36.148 36.99 Pass
CH36 5180 17.614 20.02 Pass
802.11 AC20 CH40 5200 17.608 19.90 Pass
CH48 5240 17.630 20.17 Pass
CH 38 5190 36.078 40.00 Pass
802.11 AC40
CH 46 5230 36.113 40.08 Pass
802.11 AC80 CH 42 5210 75.913 83.16 Pass

Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com

BCTC/RF-EMC-007 Ver.: A.0

Page 51 of 112


https://www.bctc-lab.com/

Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E

Test plot
(802.11a) -26dB&99%Bandwidth plot on (802.11 n20) -26dB&99%Bandwidth plot on

channel 36 channel 36
Corer Freqe 5180000000 GHz. Radin SotsHaos le:du«nle:
— [=] :i:':l;x\ Ay Hold:> W00

VEW 1.0000 MHz Carter Fraq: 5160056000 GHz Fadio Std. Home
W 7ig: Frea Run AvglHold>4040

-t AFGairiow * Skmer 30 58

Rof Offset 06 B

Ref 20.00 dBm

Fadlo Device: TS

Rt st 05 oF
Rel 20.00 dBm

enter 512 GHz
#VEW 1 MHz o FVEW 1MHz
Occupled Bandwidth Total Power 11.9 dBm Occupied Bandwidth Total Power 12.1 dBm
16.428 MHz 17.609 MHz
Transmit Freq Ermor -2.590 kHz OBW Power 20.00 ¥ Transmit Freq Error 746 Hz OBW Power 99.00 %
x dB Bandwidth 10.33 MHz x dB -26.00 dB x dB Bandwidih 20.00 MHz xdB -26.00 dB
.._\,_. "(3""-'
(802.11a) -26dB&99%Bandwidth plot on (802.11 n20) -26dB&99%Bandwidth plot on
channel 40 channel 40
GHe Radin SotsHaos Yf“‘“"“l;

Canter Fraq: 8300059000 GHz Fadio 53 Moow
- WO ig: Fres Run AvpiHald:1010
Radio Device: BTS AFGarion © EAmen 30 38 Radia Device: 8TS
Rof Offset 06 B Rl fest 05 0B
Ref 20.00 dBm Ref 20.00 dBm

At

HVEW 1 MHz " FVEW 1 MHz
Occupied Bandwidth Total Power 11.7 dBm Occupied Bandwidth Total Power 11.9 dBm
16.449 MHz 17.603 MHz
Transmit Freq Ermor 5477 kHz OBW Power 99.00 T Transmit Freq Error 3.234 kHz OBW Power 99.00 %
x dB Bandwidth 10.21 MHz xdB -26.00 dB x dB Bandwidth 20.10 MHz = dB -26.00 dB
pores

(802.11a) -26dB&99%Bandwidth plot on (802.11 n20) -26dB&99%Bandwidth plot on
channel 48 channel 48

Corer Frog: 5,240000000 Gz

EWRASRTIRY  TraceiDetnclor
¥ Trig: Fres fus AvgHo W0

Cantar Freq: 8.240000000
iGainton " Radio Device: BTS

OH:
Trig: Fres Run AnglHald> 1040

Fladio Std. Hoow
AFGairiow * Skmer 30 58

Fadlo Device: TS
Rt st 05 oF
Rel 20.00 dBm

| o= LS

Span 40 MHzl
H#VEW 1 MHz Sweep 1ms

FVEW 1MHz
Occupled Bandwidth Total Power 10.9 dBm Occupied Bandwidth
16.449 MHz 17.616 MHz
22,731 kHz CBW Power 99.00 %

Transmit Freq Error -13.129 kHz
10.31 MHz xdB -26.00 dB x dB Bandwidth

enter 5,24 GHz

Total Power 10.9 dBm
Transmit Freq Ermor

x dB Bandwidth

OBW Power 90.00 %
20.13 MHz xdB

-26.00 dB

Test Report

Tel: 400-788-9558 Web: https://lwww.bctc-lab.com

BCTC/RF-EMC-007 Ver.: A.0 Page 52 of 112


https://www.bctc-lab.com/

Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E

Test plot
(802.11 n40) -26dB&99%Bandwidth plot on (802.11 AC20) -26dB&99%Bandwidth plot on

channel 38 channel 36

Carver Frog: 5,140000000 Gz LWV TraceDetocon . e o = N . S
¥ Trig: Frea Aus Avg o> 10 - g
AFGairiow * Skmer 30 58 Radio Davica: BTS

Rt st 05 oF
Rel 20.00 dBm

Max Hold

Min Hold
Span 40 MHz
#VEW 3 MHz Eweep 1 —_— TRes 3 z FVEW 1 MHz Sweep 1msfS——r—"unrr

Occupled Bandwidth Total Power 12.8 dBm Occupied Bandwidth Total Power 11.8 dBm 2:'"2:
36.115 MHz 17.614 MHz ade  Wen

Transmit Fraq Error =13.18E kHz OBW Power 20.00 ¥ Transmit Freq Error 6.001 kHz OBW Power 99.00 %

x dB Bandwidth 30.92 MHz xdB -26.00 dB x dB Bandwidth 20.02 MHz xdB -26.00 JB

Tpnirs

(802.11 n40) -26dB&99%Bandwidth plot on (802.11 AC20) -26dB&99%Bandwidth plot on

channel 46 channel 40

pdert onctros Aralies - Josugied W

Cent 5,23 i Corer Frog: 5,230000000 Gz LR TracelDatector : H Fadio 81 Home
& 5,230 { i wrtar Freg: & i St Mo
Center Freg 0000000 GHz e Freamun AV W -y AnglHald-> 4040
Whsiee: 30 48 Radia Devics: ETS Gaird Radio Davics: BTS

Rof Offset 06 B Renf Dfeat 05 ol
00 dBm v Rel 20.00 dBm

Span 60 M
HVEW 3 MHz Sweep 1 J———— TRes s z BVEW 1MHz

Occupied Bandwidth Total Power 124 dBm Occupied Bandwidth Total Power 11.7 dBm
36.148 MHz 17.608 MHz

Transmit Freq Ermor S3B61T kHz OBW Power 99.00 T Transmit Freq Error 3.070 kHz OBW Power 99.00 %

x dB Bandwidth 30.90 MHz xdB -26.00 dB x dB Bandwidth 19.90 MHz xdB -26.00 dB

Tpnirs

(802.11 AC20) -26dB&99%Bandwidth plot on

channel 48

—
ginet Spactum foubare - Diospud G

arker 1 - H, Hs Radia St Mome
AnglHald> 1040

' gher 3038 Radia Device: 8TS

Rt st 05 oF
Rel 20.00 dBm

FVEW 1MHz

Occupied Bandwidth Total Power 10.9 dBm
17.630 MHz

Transmit Freq Error -16.984 kHz OBW Power 90.00 %

x dB Bandwidth 20,17 MHz xdB -26.00 dB
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Test plot
(802.11 AC40) -26dB&99%Bandwidth plot on

channel 38

(802.11 AC80) -26dB&99%Bandwidth plot on

channel 42

—
ginet Spactum foubare - Diospud G

Carver Frog: 5,140000000 Gz
AvgHo W0

Canter Freq: 8110055060
o Trig: Fres Run
£Aer: 30 38

Frix:
¥ Trig: Fres fus x dB -26.00 d8

* Arten: 20 4B

Center 5.21 GHz

Epan 60 MHz

[Center 5.10 CHz
p* W 1 MHz Sweep 1ms

#VEW 3 MHz FVEW 3 MHz
Occupied Bandwidth
36.078 MHz

Tranemit Freq Error
x dB Bandwidth

Total Power 13.2 dBm

Occupied Bandwidth
75.913 MHz

-57.737 kHz
B3.16 MHz

Total Power

435 Hz
40.00 MHz

OBW Fower
xdB

99.00 %
-26.00 d8

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

OH:
AnglHald> 1040

Radia St Mome

Fadio Davies: BTS

13.5 dBm

Sweep 1me|

99.00 %
-26.00 dB

(802.11 AC40) -26dB&99%Bandwidth plot on

channel 46

Corer Frog: 5,230000000 Gz
¥ Trig: Fres fus AvgHo W0
* Arten: 20 4B

Rof Offset 06 B
Ref 20.00 dBm

H#VEW 3 MHz

Occupied Bandwidth

36.113 MHz
Transmit Freq Error
x dB Bandwidth

Total Power 124 dBm

«31.348 kHz
40.08 MHz

OBW Fower
xdB

99.00 %
-26.00 d8

Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com BCTC/RF-EMC-007 Ver.:

A.0

Page 54 of 112


https://www.bctc-lab.com/

kv BN J S
1:1 :ﬂ' W ;UU
BCTC TEST .
Shenzhen BCTC Testing Co., Ltd. Report No.: BCTC1912000501-3E
Temperature : 26 C Relative Humidity : |54%
Pressure : 101kPa Test Voltage DC3.8V
Test Mode TX Frequency U-NII-3 (5745-5825MHz)
Frequency 99% 6dB bandwidth
Mode Channel | " iz~ | bandwidth(MHz) (MHz) RetIl
CH149 5745 16.441 16.36 Pass
802.11a CH157 5785 16.442 16.37 Pass
CH165 5825 16.465 16.38 Pass
CH149 5745 17.614 17.63 Pass
802.11 n20 CH157 5785 17.610 17.59 Pass
CH165 5825 17.604 17.62 Pass
CH151 5755 36.167 35.72 Pass
802.11 n40
CH159 5795 36.086 35.72 Pass
CH149 5745 17.630 17.58 Pass
802.11 AC20 | CH157 5785 17.613 17.57 Pass
CH165 5825 17.619 17.59 Pass
CH151 5755 36.135 35.73 Pass
802.11 AC40
CH159 5795 36.081 34.63 Pass
802.11 AC80 | CH155 5775 75.685 75.75 Pass
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Mode:

802.11a-HT20

5745MHz
6dB bandwidth

Aqglert Spectruen Analyzer - Decupied BW

x dB -6.00 dB

Ref Offget 0.6 08

Center Freq: 5745000000 GHz
¥ Trig: Free Run

AFGainLow | SATeN: 30 48

Ref 10.00 dBm___

iCenter 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

16.348 MHz

Transmit Freq Error
x dB Bandwidth

17.540 kHz OBW Power
16.36 MHz x dB

AvgHold:>1010

Radio Std: None

Radio Device: BTS

9.83 dBm

99.00 %
-6.00 dB

5745MHz
99% bandwidth

Aqglert Spectruen Ansyoes - Decupied BW

‘Center Freq 5.745000000 GHz

AFGaisdow © #Aren: 30 8

Ref Ofget 0.6 08

Center Freq: 5.745000000 GHz
Trig: Free Run

Ref 10.00 dBm___

iCenter 5.745 GHz
#Res BW 300 kHz

Occupied Bandwidth

16.441 MHz
3.855 kHz
16.45 MHz x dB

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

OBW Power

Radio

Avg|Hold:> 1010

Radic Device: BTS

Span 40 MHZ
Sweep 1ms|

124 dEBm

98.00 %
-6.00 dB
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5785MHz
6dB bandwidth

Aqglert Spectruen Analyzer - Decupied BW

‘Center Freq 5.785000000 GHz
¥ Trig: Free Run

" shnen: 3048

Ref Offget 0.6 08
Ref 10.00 dBm___

enter 5.785 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
16.345 MHz

19.640 kHz OBW Power
16.37 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 5785000000 GHz
AvgHold:>1010

Radio Std: None

Radio Device: BTS

10.7 dBm

99.00 %
-6.00 dB

5785MHz
99% bandwidth

Aqglert Spectruen Analyzer - Decupied BW

‘Center Freq 5.785000000 GHz
¥ Trig: Free Run

enter 5.785 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power
16.442 MHz

4.503 kHz OBW Power
16.44 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 5785000000 GHz
AvgHold:>1010

Radio Device: BTS

12.5 dBm

99.00 %
-6.00 dB

5825MHz
6dB bandwidth

Aqglert Spectruen Analyzer - Decupied BW

‘Center Freq 5.825000000 GHz
" Trig: Fres Run
" shnen: 3048

Ref Offest 0.6 g8
Ref 10.00 dBm___

enter 5.825 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth

16.351 MHz
4.508 kHz
16.38 MHz x dB

Transmit Freq Error OBW Power

x dB Bandwidth

Center Freq: 5825000000 GHz
AvgHold:>1010

Radio Std: None

Radio Device: BTS

10.3 dBm

99.00 %
-6.00 dB
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-Ceter Freq 5.25000000 GHz . gg:z‘::n%“%g:;g;;m-m
Rel 10.00 dBm__
5825MHz
99% bandwidth

iCenter 5.825 GHz

#Res BW 300 kHz #VBW 1 MHz

Total Power

Occupled Bandwidth

16.465 MHz
2.960 kHz
16.43 MHz x dB

Transmit Freq Error OBW Power

x dB Bandwidth

12.4 dEBm

99.00 %
-6.00 dB
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Mode:

802.11n-HT20

5745MHz
6dB bandwidth

Aqglert Spectruen Analyzer - Decupied BW

Center Freq: 5745000000 GHz
Trig: Fres Run AvgHold=1010
sAten: 30 4B

‘Center Freq 5.745000000 GHz Radio Std: None

- Radio Device: BTS

06 a8
10.00 dBm _

enter 5.745 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 8.05 dBm
17.580 MHz

14.551 kHz
17.63 MHz

OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

5745MHz
99% bandwidth

Aqglert Spectruen Analyzer - Decupied BW

Center Freq: 5745000000 GHz

‘Center Freq 5.745000000 GHz
¥ Trig: Free Run AvgHold=1010

enter 5.745 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 11.5 dBm
17.614 MHz

10.366 kHz
17.66 MHz

OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

5785MHz
6dB bandwidth

Aqglert Spectruen Analyzer - Decupied BW

Center Freq: 5785000000 GHz
) Trig: Fres Run AvgHold=1010
ow | BATeN: 30 4B

‘Center Freq 5.785000000 GHz Radio Std: None

Radio Device: BTS

06 a8
10.00 dBm _

enter 5.785 GHz
#Res BW 100 kHz #VBW 300 kHz

Total Power 9.65 dBm

Occupied Bandwidth

17.567 MHz
12.686 kHz
17.59 MHz

OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth
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5785MHz
99% bandwidth

‘Bqgdert Specirum Analyzer - Doupied BW

‘Center Freq 5.785000000 GHz

AFGaisclow

et 06 dBE
10.00 4B _

enter 5.785 GHz
#Res BW 300 kHz

Occupled Bandwidth

Y Trig: Fres Run

Center Freq: 5785000000 GHz
AvgHeld:» 1010

Radio $1d: None

#anen: 30 4B Radic Device: 5TS

#VBW 1 MHz

Total Power 12.6 dEBm

17.610 MHz

Transmit Freq Error
x dB Bandwidth

15.583 kHz
17.62 MHz x dB

OBW Power

= =
;

5825MHz
6dB bandwidth

enter 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

¥ Trig: Free Run

Center Freq: 5825000000 GHz Radia Std: None
AvgHold:>1010

Radio Device: BTS

#VBW 300 kHz

Total Power 9.23 dBm

17.566 MHz

Transmit Freq Error
x dB Bandwidth

1.898 kHz
17.62 MHz x dB

OBW Power 99.00 %

-6.00 dB

5825MHz
99% bandwidth

AFGaisclow

enter 5.825 GHz
#Res BW 300 kHz

Occupled Bandwidth
17.604 MHz
6.152 kHz
17.65 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 5825000000 GH:

2
Y Trig: Fres Run AvgMoid:> 1010

#anen: 30 4B

#VBW 1 MHz

Total Power 12.4 dEBm

OBW Power 99.00 %
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6dB bandwidth

iCenter 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.883 MHz
73.337 kHz
35.72 MHz x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

Mode: 802.11n-HT40
?‘ﬂ*hm Analyzer - Oeeupied BW :
-Span 60.000 MHz Conier Freq: 5.765000000 Gz Radio Std: Fome
FGainlow I:.T.::'?o:'é" i Rao Device: BTS
5755 MHz

#VBW 300 kHz

Total Power 8.56 dBm

OBW Power 99.00 %

5755 MHz
99% bandwidth

iCenter 5.755 GHz
#Res BW 1 MHz

Occupled Bandwidth

Center Freg: 5755000000 GHz
Y Trig: Fres Run AvgMoid:> 1010

Radio $1d: None

Radic Device: 5TS

#VBW 3 MHz

Total Power 11.9 dEBm

36.167 MHz

Transmit Freq Error
x dB Bandwidth

100.35 kHz
36.28 MHz x dB -6.00 dB

OBW Power 99.00 %
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Aqglert Spectruen Analyzer - Decupied BW
i

‘Center Freq 5.795000000 GHz

5795 MHz
6dB bandwidth

Center 5.795 GHz
Res BW 100 kHz
Occupied Bandwidth
35.888 MHz
10.599 kHz
35.72 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5795000000 GHz
¥ Trig: Free Run

#VBW 300 kHz

=

Radio 5t Nane TracelDetector
AvgHeld:>10140
Radio Device: BTS

Span 60 MHz|
Sweep 7467 ms| P

Total Power 9.20 dBm

OBW Power
x dB

99.00 %
-6.00 dB

Aqgdert Spectrum Analyzer - Dccupied BW
i

‘Center Freq 5.795000000 GHz

AFGaisclow

ik Pt

-.-.-'Ih«*‘-"“\"""

5795 MHz
99% bandwidth

iCenter 5.795 GHz
H#Res BW 1 MHz
Occupled Bandwidth
36.086 MHz
36.536 kHz
36.22 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5795000000 GHz
Y Trig: Fres Run
#Aren: 30 4B

#VBW 3 MHz

Radio 5td: Hone
AvgHeld:» 1010
Radic Device: 5TS

Total Power

OBW Power
x dB
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Mode: 802.11ac-HT20
Aqiert Spectrum Anahizer - Oecupied BW
) Conier Freq: 5.745000000 G Radio Std: None
o Trig: Fres Run AvgHold=1010
A Gain:Low _ SATen: 30 4B Radio Device: BTS
Ref Offest 0.6 g8
Rel 10.00 dBm
5745MHz
6dB bandwidth

iCenter 5.745 GHz

H#Res BW 100 kHz #VBW 200 kHz
Occupled Bandwidth Total Power 8.29 dBm

17.574 MHz
Transmit Freq Error 15.292 kHz OBW Power 99.00 %
x dB Bandwidth 17.58 MHz x dB -6.00 dB
Center Freg: 5746000000 GHz ) Radic $td: None
Y Trig: Fres Run AvgHeld:>1010
Radic Devics: BTS
| rwT B
5745MHz
99% bandwidth

iCenter 5.745 GHz

H#Res BW 300 kHz #VBW 1 MHz
Occupled Bandwidth Total Power 11.2 dBm

17.630 MHz

Transmit Freq Error 16.069 kHz OBW Power 98.00 %
x dB Bandwidth 17.64 MHz x dB -6.00 dB
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5785MHz
6dB bandwidth

Aqglert Spectruen Analyzer - Decupied BW

‘Center Freq 5.785000000 GHz
¥ Trig: Free Run
sAnen: 30 dB

Ref Offget 0.6 08
Ref 10.00 dBrm__

enter 5.785 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.565 MHz

10.509 kHz OBW Power
17.57 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 5785000000 GHz
AvgHold:>1010

Radio Std: None

Radio Device: BTS

9.57 dBm

99.00 %
-6.00 dB

5785MHz
99% bandwidth

Center Freq: 5785000000 GHz
Trig: Fres R

He

AvgHeld:» 1010

enter 5.785 GHz

#Res BW 300 kHz #VBW 1 MHz

Total Power

Occupled Bandwidth

17.613 MHz
12.493 kHz
17.64 MHz x dB

Transmit Freq Error OBW Power

x dB Bandwidth

Radic Device: 5TS

12.4 dEBm

5825MHz
6dB bandwidth

Aqglert Spectruen Analyzer - Decupied BW

‘Center Freq 5.825000000 GHz
" Trig: Fres Run
" shnen: 3048

Ref Offest 0.6 g8
Rel 10.00 dBm

enter 5.825 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth

17.570 MHz
-2.513 kHz
17.59 MHz x dB

Transmit Freq Error OBW Power

x dB Bandwidth

Center Freq: 5825000000 GHz
AvgHold:>1010

Radio Std: None

Radio Device: BTS

9.16 dBm

99.00 %
-6.00 dB
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Aqgdert Spectrum Analyzer - Dccupied BW
i

Center Freq 5.825000000 GHz Center Freq: 5826000000 GHz
A Trig: Fres Run AvgHeld:>1010
AFGaisdow  #Aen: 30 48

Ref Oaet 0.6 dB
Refl 10.00 dBm__

L s A e

5825MHz
99% bandwidth

iCenter 5.825 GHz
WRes BW 300 kHz #VEW 1 MHz
Occupled Bandwidth Total Power

17.619 MHz

12.3 dBm

Transmit Freq Error 9.083 kHz OBW Power
x dB Bandwidth 17.63 MHz x dB

99.00 %
-6.00 dB

Test Report Tel: 400-788-9558 Web: https://lwww.bctc-lab.com

BCTC/RF-EMC-007 Ver.: A.0 Page 65 of 112


https://www.bctc-lab.com/

Shenzhen BCTC Testing Co., Ltd.

Report No.: BCTC1912000501-3E

Mode:

802.11ac-HT40

5755 MHz
6dB bandwidth

Aqglert Spectruen Analyzer - Decupied BW

‘Center Freq 5.755000000 GHz

P

iCenter 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.896 MHz
86.975 kHz
35.73 MHz x dB

Transmit Freq Error
x dB Bandwidth

¥ Trig: Free Run
B

Center Freq: 5.755000000 GHz
AvgHold:>1010

#VBW 300 kHz

Total Power

OBW Power

8.12 dBm

Radio $td: None

Radio Device: BTS

99.00 %
-6.00 dB

5755 MHz
99% bandwidth

Aqgdert Spectrum Analyzer - Dccupied BW

‘Center Freq 5.755000000 GHz

AFGaisclow

Ref Oaet 0.6 dB
Rel 20.00 dBm

iCenter 5.755 GHz
#Res BW 1 MHz

Occupled Bandwidth

Y Trig: Fres Run

Center Freg: 5755000000 GHz
AvgHeld:» 1010

#anen: 30 4B

#VBW 3 MHz

Total Power

36.135 MHz

Transmit Freq Error
x dB Bandwidth

97.191 kHz
36.21 MHz x dB

OBW Power

124 dEBm

R

Radic Device: 5TS
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5795 MHz
6dB bandwidth

Aqglert Spectruen Analyzer - Decupied BW
Center Freq: 5795000000 GHz

¥ Trig: Free Run AvgHold=1010

" shnen: 3048

iCenter 5.795 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
35.845 MHz

26.270 kHz OBW Power
34.63 MHz x dB

Transmit Freq Error
x dB Bandwidth

9.34 dBm

Radio Std: None

Radio Device: BTS

99.00 %
-6.00 dB

5795 MHz
99% bandwidth

Center Freq: 5795000000 GHz
Y Trig: Fres Run AvgMoid:> 1010

| Iide
Dhosprted lidr,

iCenter 5.795 GHz

Res BW 1 MHz #VBW 3 MHz

Occupled Bandwidth Total Power
36.081 MHz

46.981 kHz OBW Power
36.21 MHz x dB

Transmit Freq Error
x dB Bandwidth

Radic Std: None

Radic Device: 5TS
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Mode: 802.11ac-HT80

Aqglert Spectruen Analyzer - Decupied BW

-Span 120.00 MHz Center Freq: 5775000000 GHz Radia Std: None
) Trig: Fres Run AvgHold=1010
A Gain:Low _ SATen: 30 4B Rado Devics: BTS

5755 MHz
6dB bandwidth

iCenter 5.775 GHz
H#Res BW 100 kHz #VBW 200 kHz
Occupled Bandwidth Total Power 8.24 dBm
75.415 MHz
Transmit Freq Error 93.671 kHz OBW Power 99.00 %
x dB Bandwidth 75.75 MHz x dB -6.00 dB

Aglern Spectrum Snalyzer - Decupied BW
x dB -6.00 dB Centr Freq: 5.178000000 GHz
) Trig: Fres Run AvgHold=1010
WIFGaiecd ow #®Arien: 30 dB

Ref Oaet 0.6 dB
Ref 20.00 dBm

5755 MHz ——
99% bandwidth

iCenter 5.775 GHz Span 120 MHZ
H#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms|

Occupied Bandwidth Total Power
75.685 MHz

Transmit Freq Error 173.73 kHz OBW Power

x dB Bandwidth 76.17 MHz x dB
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